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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0019
40 Normal Voltage 0.0013
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0013
PASS
-10 Normal Voltage 0.0017
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage = 7.82 V. ; Battery End Point (BEP) = 6.8 V. ; Maximum Voltage =9 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 7(Other PA)

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
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ML 1 2534131 GHz 17.38 dém ndB down 4.975 MHz ML 1 2.53508 GHz 14.17 dBm ndB down 5,025 MHz
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ML 1 2.534061 GHz 18.32 dBm ndB down 9.63 MHz ML 2.537677 GHz 15.75 dém ndB down 9,99 MHz
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LTE Band 7
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ML 1 2,531424 GHz 17.44 dBm ML 1 2.535579 GHz 16.21 dBm
T1 1 2,5304845 GHz 11.22 dém Occ Bw 9.030965031 MHz T1 1 2.5305245 GHz 10.76 dBm Occ Bw 9.010989011 MHZ
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LTE Band 7
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK
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LTE Band 7 /5MHz / 16QAM
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10.000 GHz 18.000 GHz 1.000 MHz 17.61577 GHz -42.34 dBm -17.34 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.81589 GHz -42.,45 dBm -17.45 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.25973 GHz -44,02 dBm -19.02 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.72414 GHz -44.07 dém -19.07 d&
—_— —
il 7 il A
L JL ) L JL J
: 9.SEP.20Z23 13:23:50

Highest Channel / QPSK

Spec 1 n‘:_?
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBém
50 de: b, e e eatind
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 994,91004 MHz -53,93 dBm -28.93 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46345 GHz -53.21 dém -28.21 dB
2,595 GHz 5.000 GHz 1.000 MHz 4.65784 GHz -51.01 dém -26.01 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.88606 GHz -48.53 dBm -23.53 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.61027 GHz -42,36 dBm -17.36 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.73914 GHz -43.73 dBm -18.73 d&
i
JL J -
Date:
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 7 / 15MHz

[ spectrum w
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8
_LINE_ABS _LINE_ABS
. -, MMWW ki e 2 ~ MMWW-“% - o
e —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -53.94 dBm -28,94 dB 30,000 MHz 1,000 GHz 1.000 MHz 866.44928 MHz -54,06 dBm -29.06 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46984 GHz -52.95 dBm -27.95 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46443 GHz -53.18 dBm -28.18 dB
2,505 GHz 5.000 GHz 1.000 MHz 4.47461 GHz -50,73 dBm -25.72 dB 2,505 GHz 5,000 GHz 1.000 MHz 4.45836 GHz -51,00 dBm -26.00 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.57155 GHz -48.50 dbm -23.50 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99755 GHz -48.54 dBm -23.54 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.80489 GHz -42.40 dBm -17.40 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.85388 GHz -42.,49 dBm -17.49 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.75564 GHz -43,96 dBm -18,96 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.26723 GHz -44.06 dBm -19.06 dg
—_— —
)i 2 )i [
L JL ) L JL J
13:43 13:44:44

Highest Channel / QPSK

Spec 1 n‘:_?
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBém
50 db A vy """'"V‘J"W“"W\,w et i
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 975,51974 MHz -53,86 dBm -28.96 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45706 GHz -52.91 dém -27.91 d8
2,595 GHz 5.000 GHz 1.000 MHz 4.47894 GHz -50.92 dém -25.92 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.93056 GHz -48.54 dBm -23.54 dB
10,000 GHz 18,000 GHz 1.000 MHz 1581599 GHz -42,52 dBém -17.52 dB
18.000 GHz 26,000 GHz 1.000 MHz 1828623 GHz -44.14 dBm -19.14 d&
i
JL J -
Date: 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 7 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 15.00 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
-20 dB
_LINE_ABS _LINE_ABS
— p—_ - e e o - =
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -53.78 dBm -28.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.0164% MHz -53.86 dém -28.86 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46935 GHz -53.12 dBm -28.12 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46001 GHz -53.33 dBm -28.33 dB
2,595 GHz 5.000 GHz 1.000 MHz 4,92089 GHz -50,76 dBm -25,76 dB 2,595 GHz 5,000 GHz 1.000 MHz 4,32169 GHz -50,93 dBm -25,93 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98755 GHz -48.44 dBm -23.44 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.52706 GHz -48.48 dBm -23.48 db
10.000 GHz 18.000 GHz 1.000 MHz 15.80139 GHz -42.56 dBm -17.56 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.81789 GHz -42,47 dBm -17.47 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24573 GHz -44,11 dBm -19.11 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.25673 GHz -44.15 dBm -19.15 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
14:02:0 6 9.SEP.202 14:03:12
Spec 1 n‘:_?
Ref Level 0.00 dém  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBém
50 des e — Mt I e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 909,59270 MHz -53,92 dBm -28.92 dB.
1.000 GHz 2,475 GHz 1.000 MHz 2.46492 GHz -53.33 dém -28.33 dB
2,595 GHz 5.000 GHz 1.000 MHz 4,94542 GHz -50.82 dém -25.82 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -48.43 dBm -23.43 dB
10,000 GHz 18,000 GHz 1.000 MHz 1760277 GHz -42,38 dBém -17.38 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.73814 GHz -44.12 dBm -19.12 d&
i
I J -
Date:
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s=amranas. FCC RF Test Report Report No. : FG382311C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0002

PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:
1. Normal Voltage = 7.82 V. ; Battery End Point (BEP) = 6.8 V. ; Maximum Voltage = 9 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen) Page Number : A108 of A274
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Report No. : FG382311C

LTE Band 12

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 12 / 10MHz

RB Size Full RB

16QAM 64QAM Limit: 13dB

Middle CH

Full RB Full RB Result

4.20

5.30

6.00 PASS

LTE Band 12/ 10MHz / QPSK
Middle Channel / Full RB

LTE Band 12/ 10MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 14,00 b Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
.= ——
= e
o o q
R B
00 00 -
v 5
IL 1}
E - 1E- \S
¢ |
1 E %
F 707.5 MHz Mean Pwr + 20.00 di F 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2251 cBm 26,60 dbm 4.29 dB 2.43 dB 3.97 dB 4.20 dB 4.29 dB Trace 1 | 2155 cbm  27.09 dbm 5.54 dB 2.95 dB 4.72 dB 5.30 dB 5.48 dB
= S —
[ [ J [ [ [ ] [
Date: & SEP.2023 20.08.28 Date: & SEP.2023 20.09.04

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 cBm  Offset 14,00 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
e
o
00 -
B
1E-
1
1 \
{
|
F 707.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 20,53 cbm 27,03 dbm 5.50 dB 3.01 dB 4.96 dB ©.00 dB 6.35 dB
——
L L J [ BERREEE I
Date: B SEP.2023 20.08.41

Sporton International Inc. (ShenZhen)
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FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA550

Page Number 1 A109 of A274



SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz

3MHz

5MHz 10MHz

Mod. QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK = 16QAM

Middle CH 1.30 1.30

3.12 3.10

5.16 5.03 9.95 9.89

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 5 SEP.2023 231352

Cate: 5.5EP.2023 2314:32

Spectrum |5 Spectrum =
Ref Levi 0.00 dém  Offset 14,00 db & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 55 aBm ™Il 16.55 dBm|
707.25380 MH?Z| ) " 707.08880 MHz
= — Ao ndB 26.00 dB @ N “nde 26.00 dB
04 [ N i andiad \ 1.303500000 MHz| 104 ~ i ¢ AN 1.297900000 MHz
- Q factor 542.6 b / Q factor 544.8
0 dBm: + 0 dém: vd s
/ / \J
-10 dBm - -10 dam Ll
o o A Yy
20 dBm — 20 dem Pl s LN
T Y o 7
A - ~ A
<30 il < vef e~ N
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 707.2538 MHz 16.95 dBm ndB down 1.3095 MHz ML 707.0B88 MHz 16.55 dBm ndB down 12679 MHz
T1 1 706.8594 MHz -9.19 dBm nds 26.00 d8 T1 1 706.8399 MHz -9.42 dBm nds 26.00 da
T2 1 708.1620 MHz -8.95 dBm  factor 542.6 T2 1 70B.1376 MHz -9.41 dBm  factor 544.8
L L J q e L U ] o

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Date: 6.SEP.2023 00.04.39

Cate: 6.5EP.2023 00.05:18

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.86 dBm| ™Il 16.05 dBm|
706.22930 MH?Z| v 708.94520 MHz
20 d8 20 d8
A A~ B 26.00 dB)| 1 o nde X 26.00 dB
g ! B 7 AY 3.116900000 MHZz 104 A T B - ™\ 3.098900000 MHZ|
- 7 Q factor 4 226.6 b ] Q factor \ 228.6
/ i \
oem / ! o dem 4 \
¥ g T}r 2
10 dam. 7 . -10 dam: X
7 \ 7 Y
o - ~ o e i
20 dem—(—> = 20 dom—) —
a0 dm— - — Ert N
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 706.2203 MHz 17.86 dém ndB down 3.1160 MHz ML 70B.3452 MHz 16.85 dBm ndB down 3.0989 MHz
T1 1 705.9595 MHz -8.27 dém ndé 26.00 dB T1 1 705.9535 MHz -8.98 dBm ndé 26.00 d8
T2 1 709.0764 MHz -7.97 dBm  factor 226.6 T2 1 709.0524 MHz -8.98 dBm  factor 220.6
L L J L L J [

Sporton International Inc. (ShenZhen)
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s=amranas. FCC RF Test Report Report No. : FG382311C

LTE Band 12

pectrum t"? um l"%‘
Ref Level 30.00 Gbm  Offset 14,00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 14,00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.49 dBm) ™M1[1] 15.42 dBm)
1 706.20100 MH?Z| 706.61100 MHz
20 L 20 +
T~ ) 26.00 dB ¥ ndB 26.00 dB
g P A N s [ g 5.155000000 MHz 0d s Dl Pkl B 5.025000000 MHZ|
Q factor 1 137.0 i Q factor 140.6)
[ !
o di A . 0 di
y 2 7
10 '} X 10 di :
/ - A
20d v 20d FACY Y =
N P N e
-;n;,,..’ i) =]
40 df 40 de
50 d 50 d
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.201 MHz 16.49 dBm nd@ down 5.155 MHz M1 706.611 MHz 15.42 dBm nd@ down 5.025 MHZ
TL 1 704.913 MHz -9.61 dBm ndd 26.00 dB T1 L 704,533 MHz -10.79 dBm ndd 26.00 dB
T2 1 710.067 MHz -9.71 dBm Q factor 137.0 T2 1 709.958 MHz -10.55 dam Q factor 140.6
L I 4 - [S JL 4
Date: 6 SEP.2023 01:18:53 Date: 6 SEP 2023 01:20:36
Spectrum t"? pectrum l"%‘
Ref Level 30.00 Gbm  Offset 14,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.23 dBm) ™M1[1] 16.09 dBm)
M a. W , 3.2640 M
= B, " "?Ir”éaﬁnll; @ r;( ndB " };rﬂénqli‘;
AN T U 3 o . Prm o, '
104 - B Y 9.950000000 MHZz 104 [ - S an e 9.890000000 MHz|
{ Q factor \ 70.7 Q factor 4 71.1
/ \ [ |
od 0di i
/
J
-tod — -10d -
- - o 4 T
20 d = R 20 df = ‘\“
" P, — g
<30 dém e 0
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 703.404 MRz 18.23 dem ndB_down 9.95 MHz ML L 703,264 MHz 16.89 dBm ndB_down 9,89 MHZ
TL 1 702.425 MHz -7.72 dBm ndd 26.00 dB T1 L 702.605 MHz -9.11 dBm ndd 26.00 dB
T2 1 712.375 MHz -8.34 dBm Q factor 70.7 T2 1 712.495 MHz -9.07 dBm Q factor 71.1
L ] J V- \ JU J ) v
Date: 6 SEP.2023 01:51:12 Date: 6 SEP 2023 01:51:54
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

Occupied Bandwidth

Mode

LTE Band 12 : 99%0OBW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

1.10 1.09

2.73

2.75 4.48

4.49

9.05

9.07

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 5 SEP.2023 23.13.39

Cate: 5.5EP.2023 231418

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.67 dBm| ™l 16.02 dBm|
" 11 707.31820 MHZ| ) 707.97690 MHz
= o L e P 1.099300699 MHz @ N 1.090909091 MHz
B P R Y ke v PnYa o Ny
10d - 10d
0 dom: - E. 0 dam B
/ . o~ N\
-10 dBm 7 T -10 dBrm: — =
~ \eor T -
20 dBm ranan = 20 dem— =t
<Fodbm Ty -fodem ]
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 707.3182 MHz 17.67 dém ML 707.3769 MHz 16.82 dBm
T1 1 706.94895 MHz 9.20 dém Occ Bw 1.099300699 MHz T1 1 706.95455 MHz 8.49 dBém Occ Bw 1.090909091 MH2z
T2 1 708.04825 MHz 8.90 dbm T2 1 70B.04545 MHZ 9.32 dém
1 ) NI we I CHIRINNND e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 6.SEP.2023 00.04.25

Cate: 6.5EP. 2023 00:05:04

Spectrum |5 Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.72 dBm| ™Il 17.56 dBm|
20 g8 ! 706.90660 MH?Z| 20 d8 m 706.95450 MHz
7 DUEPRY PAPTEY PR T N 2.733266733 MHz i LA . OcgBw 2.751248751 MHz
et A L et e N (A P OCREY
10d 10 7 3
\ 1 \
0 dam: 4 \ 0 dém: + 5
/ \ / \
10 dBm — - -10 dem: L -
1 — /! |
R = 20 dem = V.
g e
e R
30 dBm 2 dom =
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 706.9066 MHz 18.72 dBm ML 706.9545 MHz 17.56 dém
T1 1 706.13337 MHz 11.35 d@m oce Bw 2.733266733 MHz T1 1 706.13337 MHzZ 11.44 dBm oce Bw 2.751248751 MHZ
T2 1 708.85663 MHz 12.15 dBm T2 1 708.68462 MHz 9.84 dBm
JL J a b e L e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 6 SEF.2023 0119.38

pectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.36 dBm) ™M1[1] 16.04 dBm)
708.86900 MHz 706.98100 MHZ]
20 N 4.475524476 MHz| 20 - _ 4.485514486 MHz
ENETY SIS e P r
10d T 104 f[ - st
| [ |
o d \ 0 di I
i \ i 1
/ \ . 1
-10 df \‘ 10 7 i
20d ~ e — 20 d TV " 1 —
A T T T A e
S0 30
e m
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.859 MHz 16.36 dam ML 706.981 MHz 16.04 dBm
T1 1 705.26224 MHz 10.31 dBm Oce Bw 4,475524476 MHz T1 L 705.26224 MHz 10.17 dBm Oce Bw 4.485514486 MHz
T2 1 709.73776 MHz 11.07 dam T2 1 709.74775 MHZ 10.08 dam
L L J

L JL

Cate: 6.SEP 2023 01:20:22

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 6 SEF.2023 015058

pectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.77 dBm) 16.72 dBm)
- 706.4810 MHz - 705.1420 MHz,
- X 5 5
[ER TV S q 9.050949051 MHz . T2 9.070929071 MHZ
10 d 1 4 10 di 1
/ \ { |
o d )\ 0 di
J \ i 1
/ /
-1 d - 10 df i \
/ - | L
204 e - 20d = =
A~ . - A ~
<0 dy W
v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.481 MHz 17.77 dam ML 705,142 WAz 16.72 dBm
T1 1 702.9645 MHz 12.07 dBm Oce Bw 9.050943051 MHz T1 L 702.9445 MHz 10.77 dBm Oce Bw 9.070929071 MHz
T2 1 712.0158 MHz 11.18 dam T2 1 712.0155 MHz 10.53 dam
L L J

L JL

Cate: 6.SEP 2023 01:51:40
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m o
Spi um = Sp um v
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 1000/1000 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GHEEKARS_ PARS

. ; ; AkS Line _§PURIGUS_LINE_ABS, PAS!
20 dIB’I'F“H PURIOUS INE_ABS P f\‘ 20 GBH‘.‘P fﬁ S
/ | f
10 dem (‘ \ 10.dem /' \
b J I\ 0 dem —
-10 dBm \ -10 dBm J
SPURIOUS_LINE_ABS \ ‘
20 dem h
-30 dBm !
\ “m’m
40 dom ~ v
S0 dem _ S0 de Wm"“a
! ~ _—— - m e r— I

=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit

560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -23.10 dBm -10.10 05 714.000 Miz | 716,000 MMz 100,000 kiz TR T 2157 dbm _E,WI

£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -16.40 dém -3.40 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00035 MHz -16.36 dBm 336 dB

599.000 MHz 701.000 MHz 100.000 kHz 69925674 MHz 22.10 dBm -7.00 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.08 dbm ~11.08 dB

.
i 1 | ]

Date: 8.SEP.2023 19:4616

Date: 5.8EP.2023 231536

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 5 SEP 2023 23:08:32

S um mVJ
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
A ' ) Aks Line _EPURIOU$_LINE_ABS PABS
20 UIB!I'::“H PURIOUS_) INE_ABS PABS 20 dbm
— R
10 dBm f \ 10 dbmy ;
[ 1] \
-10 dem
SPURIOUS_LINE_ABS
-20 dem .
-30 dém v .
AN
40 dem y, -40 dem s
[’ 'M‘\\M
-50 dem -50 dem: =
R i et L-‘—-‘H_‘mmﬂw%www—_-
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -19.13 dém -6.13 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.38162 MHz 14.18 dBm -15.92 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99775 MHz -19.56 dBm -6.56 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00455 MHz 10.18 dBm s de
589.000 MHz 701,000 MHz 100,000 kHz 609,78621 MHz 14.16 dBm -15.84 dB 716,100 MHz 725,000 MH2 166 D00 kHz 216.11334 MHz 19.75 dBm 8.79°db,
Y
i it L o

Date: 5 SEP 2023 23:18:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

* ﬂé}' =] um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 1000/1000 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS _ PAES
. ; ; AES Line _SPURIQUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P n 20 dbime fR\ 5
f | [
10 dBm If‘ 10 dBm [ \
0dB - \\ 0 dem ! T
-10 dBm -10 dBm. L
SPURIOUS_LINE_ABS l\ 'J
-20 deém ‘\m -20 dBn F‘M ‘
-30 dBm m\ -3
-40 dm < ’\w S8 -
-50 dem — / -50 dBm -
R R I - I e, s R IS—
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -22,73 dém -10.73 de 714.000 MHz 716.000 MHz 100.000 kHz 715,73327 MHz 21.40 dBm -8.60 d&
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -16.44 dBm -3.44 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00335 MHz -16.15 dBm -3.15 dB
£299.000 MHz 701.000 MHz 100.000 kHz £99.24476 MHz 21.22 dBm -6.78 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -23.37 dbm -10.37 dB
\
i - i t Ve

Date: 8.SEP.2023 19:40:16

Date: 5.SEP.2023 23:16.42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=] se um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
6 5 5 ABS Line sPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm povindd w 10 dBrT'A‘ v \
0ds ff 0 dem ]‘
-10 dem
SPURIOUS_LINE_ABS
-20 dem
-30 dém \\‘«,
// h
o .
-40 dBm — -40 dBm = >
e
50 dBm Tl
- ! -50 dem
— e e — ] ]
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -19.51 dém -6.91 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.64935 MHz 13.26 dBm -16.74 d&
598.900 MHz 699,000 MHz 30.000 kHz 698,99026 MHz -19.33 dBm -6.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00794 MHz 19.20 dBm 620 de
589.000 MHz 701,000 MHz 100,000 kHz 699.73626 MHz 13.24 dBm -16.76 dB 716,100 MHz 725000 MHz 166 D00 kHz 216.11934 MHz 19.54 dBm 54 db
Y
) i )

Date: 5 SEP 2023 23:09:38

Date: 5 SEP 2023 23:19:58
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